
Harding ESE
Engineering and Environmental Services
1627 Cole Boulevard
Golden, CO  80401  —  (303) 292-5365

FINAL
Phase 2 Treatability Study Report
Aerojet GET E/F Treatment Facility
Sacramento, California

Prepared for:

U.S. Environmental Protection Agency
Region IX

Prepared for:

Baldwin Park Operable Unit Cooperating Respondents
San Gabriel Basin, California

Harding ESE Project No. 52296 4.1

September 2001



52296 4.1 Harding ESE i
09/26/01 IR Final

CONTENTS

EXECUTIVE SUMMARY................................................................................................................... ES-1

1.0 INTRODUCTION.......................................................................................................................1-1
[...]
for filter cleaning while maintaining viability of the biological population.  Filter run times leveled out

during the course of the study to an average of 11 hour cycles.

Pilot-scale results indicate design criteria for several full-scale design parameters.  It is anticipated that the

full-scale filter would operate at a maximum head loss of 120 inches of water.  This corresponds, based

on the Phase 2 results, to a filter run time of  approximately 24 hours. For design purposes, a filter run

time of 20 hours would be a reasonably conservative assumption for a filter with similar influent water

quality.  The pilot test indicated that increasing DO in the filter influent enhanced biological activity in

the filter and that polymer addition to remove small particles did not enhance performance of the filter.



Summary and Conclusions

52296 4.1 Harding ESE 5-9
09/26/01 IR Final

5.2.3 Air Stripper

The air stripper was added to the treatment train during the study as an alternative to UV/OX for VOC

removal. TCE and chloroform were the constituents of primary concern.  Air strippers are typically of

relatively low cost compared to other processes capable of removing VOCs.  In order to minimize costs of

expensive downstream processes such as UV/OX and LPGAC, an air stripper was selected to enhance the

treatment of VOCs in the treatment train.

The air stripper processed 100 gpm of flow from the multimedia filter effluent.  A tray aerator consisting

of four rectangular sieve trays was used. The air to water ratio in the stripper was 67.3.  Carbon dioxide

was injected downstream of the air stripper to reduce the pH of the effluent to pH 6 or pH 7 in order to

maximize effectiveness of chlorination.  Vapor treatment of the off-gas air stream was not required at this

site.

For both TCE and chloroform, removal efficiencies across the air stripper exceeded 99.9 percent.  Air

stripper effluent contained less than 3 ppb of TCE and was non-detect for chloroform.  As the air stripper

was downstream of the multimedia filter, the influent water was free of solids and plugging of the trays

was not an issue.  Calcium carbonate scaling was also absent in the stripper over the course of the study.

While tray aerators were used in this pilot study, it is anticipated that packed towers will be employed in

the full-scale treatment system.  Packed towers achieve similar performance results to tray aerators but are

generally less expensive to operate.  An expanded range of VOCs, including PCE, will need to be

considered in determining the controlling contaminant for the air-stripper design.

When constructed at full-scale, the incorporation of ancillary systems to provide for the adjustment of pH,

addition of a sequestering agent to prevent precipitation and provisions for acid washing to dissolve scale



Summary and Conclusions

5-10 Harding ESE 52296 4.1
Final 09/26/01 IR

should be considered.  The air stripper off-gas will likely be treated by VPGAC in the full-scale system.

Factors to be considered in the VPGAC design include regulatory requirements pertaining to the off-gas

of the particular constituents treated, the type of VPGAC to be utilized, and the ability to adjust relative

humidity within the system.

5.2.4 UV/OX System

The UV/OX system was designed to remove NDMA, 1,4-dioxane, and VOCs.  NDMA is destroyed via

photolysis.  1,4-dioxane and VOCs are broken down via oxidation promoted by the reaction of UV light

and hydrogen peroxide to the end products CO2, H2O, and Cl-.  The UV/OX system was positioned

downstream of the multimedia filter so that the presence of nitrate and suspended solids, which interfere

with the UV/OX process, was minimized.

The UV/OX system processed the full 100 gpm of flow from the multimedia filter.  Prior to October

2000, the UV/OX was immediately downstream of the filter.  Once the air stripper was installed in

October, filter effluent was treated in the air stripper prior to being conveyed to the UV/OX system.  The

UV/OX system included a hydrogen peroxide dosing system followed by low pressure mercury vapor

lamps submerged in a pressurized stainless steel tank.  Low pressure lamps were piloted in this

Treatability Study as an alternative to the standard medium pressure lamps.

The UV/OX system effectively removed NDMA and 1,4-dioxane.  This system did not have the capacity

to sufficiently remove VOCs, prompting addition of the air stripper to the treatment train.  Decreased

concentrations of VOCs allow the UV/OX to be operated more efficiently because it allowed the

hydrogen peroxide dose to be decreased.  While peroxide is needed to oxidize 1,4-dioxane and VOCs, it

interferes with the removal of NDMA.  Peroxide absorbs UV light and thereby decreases the amount of

light available for destruction of NDMA.  Minimization of peroxide introduced to the UV/OX influent

increases the efficiency of the unit, especially with respect to NDMA.



Summary and Conclusions

52296 4.1 Harding ESE 5-11
09/26/01 IR Final

An additional reaction that occurs due to the oxidation promoted within the UV/OX system is the

formation of intermediate breakdown products.  Some aldehydes were formed within the UV/OX system.

Those that were formed are possible breakdown products of 1,4-dioxane or natural organic matter.

Although present in some UV/OX effluent samples, the aldehyde concentrations were very small and did

not cause the final treated water to exceed any existing drinking water standards.

The UV/OX pilot study demonstrated the effectiveness of low pressure UV lamps in the removal of

NDMA and 1,4-dioxane.  The low pressure lamps were as successful as medium pressure lamps in

treating NDMA and 1,4-dioxane while requiring approximately an order of magnitude less in operating

electricity.

Design parameters for the full-scale UV/OX system will include treatment flow rate, projected influent

concentrations, required effluent concentrations, spectral analysis to determine the overall water quality

absorbance characteristics, and evaluation of the potential for formation of intermediate breakdown

products.

5.2.5 LPGAC Contactor

The LPGAC was installed to remove any remaining VOCs, VOC breakdown products, and any other

organic compounds remaining in the UV/OX effluent by adsorption onto the GAC or by biological

degradation.  In addition, the GAC contactor was installed to minimize the potential for the creation of

THMs during disinfection, to act as a final polishing unit for the overall treatment process, and to serve as

a final barrier for VOCs and perchlorate should the bioreactor or UV/OX system experience a failure.

Positioning the LPGAC at the end of the treatment train maximized utilization of the destruction unit

operations upstream and minimized use of the GAC and associated bed replacement demands.



Summary and Conclusions

5-12 Harding ESE 52296 4.1
Final 09/26/01 IR

The LPGAC processed the full 100 gpm of the UV/OX effluent.  The contactor was a cylindrical carbon

steel pressure vessel containing 2,500 pounds of GAC and operated at an EBCT of 6 minutes. Sample

ports were located at the influent and effluent points as well as at the 25-, 50- and 75 percent elevations

on the vessel.  Influent and effluent VOC concentrations were monitored throughout the study to

determine breakthrough characteristics.

Prior to the addition of the air stripper upstream of the LPGAC and UV/OX units, the GAC system

experienced breakthrough of chloroform twice during the pilot study. Following installation of the air

stripper in October 2000, the LPGAC did not again experience breakthrough nor need to have the GAC

replaced.

Hydraulic loading rates for downflow LPGAC contactor typically do not exceed 5 gpm/ft2.  Upflow

contactors can accommodate higher hydraulic loading rates.  An upflow LPGAC contactor will be more

forgiving with respect to residual or inadvertent hydrogen peroxide carried over from the UV/OX process.

5.2.6 Disinfection System

The disinfection system was designed to create treatment plant product water similar to that produced by

a full-scale potable water treatment facility.  This treatment step was included to model the operation of a

disinfection system, establish chlorine dose and required contact time, and quantify the formation of DBP.

The disinfection system was positioned at the end of the treatment train following the LPGAC contactor.

The disinfection system processed 10 gpm of the 100 gpm of LPGAC effluent.  It utilized sodium

hypochlorite to introduce chlorine into the treated water.  The disinfectant was mixed into the water using

a static mixer and routed through a long pipe arranged in a serpentine fashion to provide approximately

22 minutes of contact time.



Summary and Conclusions

52296 4.1 Harding ESE 5-13
09/26/01 IR Final

The applied free chlorine dose averaged approximately 1.8 mg/l and the residual free chlorine

concentration averaged approximately 1.25 mg/l after 22 minutes of contact time, resulting in a CT value

of approximately 28. This CT value can provide approximately 1.5 log Giardia lamblia inactivation at a

water temperature of 20 degrees Celsius and a pH of 6.5.  It is approximately 9 times the value necessary

to achieve 4-log inactivation of viruses. In addition, the Phase 2 Treatment System produced water

essentially free of viruses, cysts and pathogens, and only small amounts of heterotrophic bacteria.  The

water produced during the study was effectively disinfected without the production of significant DBPs.

The design criteria for the full-scale treatment system will need to be established based on disinfection

requirements to be established by DHS.  Assuming DHS establishes a disinfection requirement for the

BPOU at least as stringent as the forthcoming Ground Water Rule, a basin or length of pipeline will be

necessary to achieve a detention time sufficient to inactivate at least 4-log of viruses.  Chlorine dose to be

used in the full-scale system is another criterion to be determined in consultation with DHS.  The target

chlorine dose will incorporate requirements to inactivate pathogens, maintain water quality in pipelines,

provide a sufficient residual for water entering the distribution system and prevent the water distribution

system from bacterial re-growth

5.2.7 Reclamation System

The reclamation system was designed to treat multimedia filter backwash and filter-to-waste water. The

reclamation system treated both of these streams to remove suspended solids.  The reclamation system

was positioned between the multimedia filter and the aeration tank upstream of the multimedia filter.

The reclamation system typically processed backwash water at a flow rate of 25 gpm.  The reclamation

system included an inclined plate clarifier consisting of a rapid mix zone, a flocculation basin and a

settling chamber.  Coagulant and polymer feed systems were installed immediately upstream of the

clarifier.  As backwash water was conveyed to the clarifier, it was injected with coagulant and polymer to



Summary and Conclusions

5-14 Harding ESE 52296 4.1
Final 09/26/01 IR

enhance flocculation within the rapid mix and flocculation basins to improve settling characteristics of the

flocs in the inclined plate chamber.  Clarified water was returned to the aeration tank upstream of the

multimedia filter for treatment.  Settled solids, or sludge, was collected in a hopper at the bottom of the

clarifier and delivered to a waste biomass facility independent of the pilot plant.

Coagulation and flocculation were determined to be most effectively facilitated with a coagulant dose of

30 ppm alum, and a polymer dose of 2 ppm of a cationic QAC.  With these dosages, filter run times

averaged 9 to 10 hours.

Based on results from the Phase 2 Treatability Study, the design criteria developed for the full-scale

clarifier are a loading rate of 25 gpm/ft2, a coagulant dose of 30 ppm of alum, and a polymer dose of

2 ppm of a cationic QAC.  In the full-scale system, these dosages will have to be confirmed and adjusted

based on testing with the actual water to be treated.  The clarifier sludge was discharged to an on-site

biomass facility for this study, in the full-scale system, the sludge is likely to be more efficiently handled

by a filter press, other dewatering technology, or direct discharge to a sanitary sewer. Bench testing

indicated that a filter press could concentrate the clarifier sludge to approximately 30 percent solids by

conditioning the sludge with a body feed.

5.3 Conclusions

The primary objectives of the Phase 2 Treatability Study were to confirm the ability of the treatment train

to remove or destroy the contaminants of concern and to demonstrate that treated water could be produced

to meet drinking water standards.  The operation of the Phase 2 Treatability study demonstrated that the

unit processes are effective in achieving their target removals for perchlorate, nitrate, VOCs, NDMA, and

1,4-dioxane.  In treating groundwater containing these contaminants to drinking water standards, the

formation of DBPs and the microbiological water quality of the treated water were factors to be

evaluated.  DBPs were evaluated by directly analyzing for specific DBPs as well as by testing the total



Summary and Conclusions

52296 4.1 Harding ESE 5-15
09/26/01 IR Final

THMFP.  Both of these evaluations demonstrated that groundwater containing the organic compounds

present at the study site and within the BPOU can be treated to a quality exceeding drinking water

standards.  Tables 11 through 13 summarize compliance sampling on multiple dates and demonstrate that

potable water standards can be reliably met with the Phase 2 treatment train.

Another key objective of the Phase 2 Treatability Study was to collect data to optimize treatment system

performance and to establish design criteria for the design and construction of a full-scale treatment

facility.  Optimization focused on maximizing system throughput and efficiency of unit operations while

maintaining treated water quality.  It also included characterizing the treatment process response to

plausible operational problems and perturbations.  Results of the optimization studies and anticipated

variances in conditions between the pilot study site and BPOU were used to develop design criteria for

full-scale processes.

The Phase 2 treatment train was successful at treating the project water to meet drinking water standards.

The applicability of the Phase 2 system to other areas is likely but not yet proven.  Incorporating results of

this Treatability Study to the BPOU will require testing, analysis, and design specific to the groundwater

to be treated.



52296 4.1 Harding ESE 6-1
09/26/01 IR Final

6.0  ACRONYMS

Aerojet Aerojet-General Corporation

alum Aluminum sulfate

AOC Assimilable organic compound

BDOC Biodegradable organic carbon

BOD Biological oxygen demand

BPOUCR Baldwin Park Operable Unit Cooperating Respondents

BPOUSP Baldwin Park Operating Unit Settling Parties

BPOU Baldwin Park Operating Unit

Calgon Calgon Carbon Corporation

cfm Cubic feet per minute

Cl Chloride

COD Chemical oxygen demand

CO2 Carbon dioxide

CFU/ml Colony forming units per ml

DBP Disinfection By-Products

DHS Department of Health Services

DO Dissolved oxygen

DOC Dissolved organic carbon

DWP Drinking Water Program

EBCT Empty bed contact time

EE/O Electrical Energy per Order

EPA U.S. Environmental Protection Agency

FBR Fluidized bed reactor

ft Foot (or feet, as appropriate)



Acronyms

6-2 Harding ESE 52296 4.1
Final 09/26/01 IR

GAC Granular activated carbon

GAC/FB Granular activated carbon operated as a fluidized bed

GC Gas chromatograph

GET Groundwater extraction and treatment

gpm Gallons per minute

H2O Water

H2O2 Hydrogen peroxide

HLA Harding Lawson Associates

HPC Heterotrophic plate count

IC Ion chromatograph

Kp Perchlorate half velocity constants

LPGAC Liquid phase granular activated carbon

MCL Maximum contaminant level

mg/l Milligrams per liter

MPN Most probable number

mV Millivolt

MWL Montgomery Watson Laboratories

ng/l Nanograms per liter

nm Nanometers

NO2 Nitrite

NDMA N-nitrosodimethylamine

NOM Natural organic matter

NTU Nephelometric turbidity unit

O&M Operations and maintenance

ORP Oxidation reduction potential

OX Oxidation



Acronyms

52296 4.1 Harding ESE 6-3
09/26/01 IR Final

PCE Tetra-chloroethylene

PLC Programmable logic controller

ppb Parts per billion

ppm Parts per million

ppt Parts per trillion

psi Pounds per square inch

QAC Quaternary ammonium compound

SCFM Standard cubic feet per minute

SMP Soluble Microbial Products

SOC Synthetic organic compound

SWTR Surface water treatment rule

TCE Trichloroethylene

THM Trihalomethane

THMFP Trihalomethane formation potential

TOC Total organic carbon

TPTHM Total potential trihalomethane

TSS Total suspended solid

TTHMs Total Trihalomethane

µg/l Micrograms per liter

UV Ultraviolet

UV/OX Acronym for an oxidation process utilizing UV and H2O2

VOC Volatile organic compound

VPGAC Vapor phase granular activated carbon

VSS Volatile suspended solids

Watermaster Main San Gabriel Basin Watermaster



Acronyms

6-4 Harding ESE 52296 4.1
Final 09/26/01 IR

WQTC Water quality technical conference



52296 4.1 Harding ESE 7-1
09/26/01 IR Final

7.0  REFERENCES

Aerojet.  2000.  Memo to C. Berry, A. MacDonald, and D. Austin C. Caulk.  June 15.

Camp Dresser and McKee.  1997.  Pre-remedial Design Report, September 4.

Harding Lawson Associates.  1999.  Final Phase 1 Treatability Study Report.

Harding Lawson Associates.  2000.  Draft Operations and Maintenance Manual, Phase 2 Treatability
Study Treatment System.

Harding Lawson Associates.  2000.  Draft Sampling and Analysis Plan for Phase 2 Treatability Study.

Harding Lawson Associates.  2000.  Final Phase 2 Treatability Study Work Plan, February 25

Harding Lawson Associates.  2000.  Draft Final Conceptual Design Report, August 4.

Harding ESE/Hydro Geo Chem, Inc.  2000.  Custom Low-pressure UV/Oxidation Treatment Technology
Report, December 15.

James M. Montgomery Consulting Engineers, Inc.  1985.  “Water Treatment Principles and Design,”
John Wiley and Sons.

Rittman, Bruce E. and McCarty, Perry L.  2001.  “Environmental Biotechnology:  Principles and
Applications”.  McGraw –Hill.



TABLES



BPOU BPOU
Analyte Phase 2 Subarea 1* Subarea 3*
General Inorganics (mg/l)
Calcium na 68 56
Chloride 8.4 33 15
Magnesium na 17 13
Nitrate (as N) 1.5 3.8 4.0
Perchlorate 2.6 0.015 0.05
Potassium na 5 3.8
Sodium na 30 16
Sulfate 16 36 30
Total Dissolved Solids 202 400 281
Total Suspended Solids 0.2 10 11
Hardness (as CaCO3) 120 218 206
Alkalinity 120 220 171
pH 7.2 7.5 7.7

Metals (ug/l)
Aluminum 0.0013U 0.04 0.04
Arsenic 0.0008 0.005 0.002
Barium 0.10 0.15 0.11
Cadmium 0.000026U .0017U 0.001
Chromium 0.001 0.007 0.005
Copper 0.004 0.013 0.010
Iron 0.000027U 0.19 0.09
Lead 0.00034U 0.002 0.001
Manganese 0.0002 0.32 0.005
Mercury 0.00016U 0.0002 0.0001
Nickel 0.0009 0.009 0.006
Zinc 0.003 0.18 0.03
VOCs (ug/l)**
1,1,1-TCA 0.08 U 2.9 1.0
1,1-DCA 2.0 U 7.9 1.4
1,1-DCE 8.2 18.3 7.8
1,2-DCA 4.0 U 2.1 2.0
1,4-Dichlorobenzene 5.5 U 7.1 3.3
Benzene 2.5 U 2.0 6.9
cis-1,2-DCE 15.6 15 6.6
Carbon Tetrachloride 3 U 2.1 1.2
Carbon Disulfide 68 U 33.6 16.9
Chloroform 90 2.1 1.2
Ethylbenzene 5.0 U 2.0 0.9
Methylene Chloride 3.0 U 8.6 3.9
PCE 2.0 U 162.7 50.1
trans-1,2-DCE 4.5 U 2.0 0.9
TCE 1425 103.7 76.5
Toluene 3.5 U 2.0 0.9
SVOCs (ug/l)
1,4 Dioxane 3.8 5.0 4.4
NDMA 0.14 0.04 0.16

*   Expected water quality based on flow-weighted averages from representative well samples.
    Subarea 1 Blend SA1-1 @ 3,000 gpm; SA1-2 @ 2,000 gpm; Sa1-3 @ 2,000 gpm
    Subarea 3 Blend SA3-1 @ 5,000 gpm; SA3-2 @ 1,500 gpm
    All BPOU data (except inorganic) based on BPOU Conceptual Design Report (HLA, 2000) and 
       recent BPOU sampling events through July 3, 2001
    BPOU inorganic data (except inorganic) based on BPOU Pre-Remedial Design Report (CDM, 1997)